@ Boraam Industries

JAMIE COUNTER STOOL TYPE B
Assembly instructions

. Tools Included

. Do not throw away packing materials until assembly is complete

. Assemble this item on a soft, clean surface to protect the product

. Proper assembly requires 2 people

. Make sure all parts are included prior to assembly

PART LIST PART LIST
NO. DESCRIPTION QTY NO. DESCRIPTION SKETCH | QTY

A | Chair back o1 1 | JCBC Bolt M6 x 75mm @—mmmmm | 04

_ 2 | JCBC Bolt M6 x 50mm Qummmw | 04

B | Chair seat frame 01 3 | 3CBC Bolt M6 x 40mm 03

C | Frontleg right 01 4 | Spring Washer M6 ) 11

5 | Front leg left o1 5 | Flat Washer M6 x19mm 11

6 | Allen key 4mm % 01

E Front stretcher 01 7 | Wood screw @4x38mm <O 06
F | Side stretcher right 01
G | Side stretcher left 01




